
Evolution of the fresh water distribution in Nouakchott after the
commissioning of the Aftout Es Saheli project (water from the Senegal River)

Isselmou Ahmedou Babaha,*, Daniel Froelichb, Mohamed Fadel Deidaa, Gerard Blakec

aFaculty of Sciences and Techniques/UCME, University of Science, Technology and Medicine, Nouakchott P.O. Box 5026, Mauritania,
Tel. + 222 44617018; Fax: + 222 452997; emails: ibabah20012002@yahoo.fr (I.A. Babah), deida@univ-nkc.mr (M.F. Deida)
bChambery National Higher School for Arts and Crafts (Ecole Nationale Supérieure d’Arts et Métiers (ENSAM) de Chambéry),
73375, Le Bourget du Lac Cedex, P.O. Box 295, France, Fax: +33 4 79 25 36 70; email: daniel.froelich@ensam.eu
[...]
700,000 in 2007 and just under a million this year,
causing the formation of slums around the city’s
urban core.

The objective of this research project was to ana-
lyze the evolution of the fundamental problems
linked to the environmental and sanitary quality of
water distribution in the city of Nouakchott. This
study is part of a process to continuously improve
the quality of the water abstraction and distribution
system, in order to control and progressively
improve water management and water quality in the
city throughout the life cycle of the resource, i.e.
abstraction (uptake), distribution and usage, as well
as wastewater treatment.

In this paper, we will discuss the particular context
of the availability of the resource prior to the Aftout
Es Saheli project (supplying water from the Senegal
River, near the city of Nouakchott located in an arid
zone with very little rainfall and a high degree of
evaporation). We will also discuss the quality of the
distributed water, closely linked, prior to Aftout Es
Saheli, to the informal water distribution modes used,
based on physico-chemical and bacteriological analy-
ses of representative samples taken in the city, and on
a survey carried out with households in three pilot
neighborhoods. We will then discuss the sanitation
methods and the waterborne diseases observed in the
city during this period.

Finally, we will present a summary of the cur-
rent water quality situation and its availability after
the commissioning of the Aftout Es Saheli project.
This project was designed to improve the coverage
of the water needs of Nouakchott inhabitants by
increasing the daily drinking water production from
65,000 m3/d in 2007 to 226,000 m3/d by 2030,while
guaranteeing good quality for this water. We will
also discuss the approach and measures to be
adopted to improve water management and distribu-
tion in the future.

2. Equipment and methods

2.1. Equipment and methods used before the start-up of
Aftout Es Saheli

The research project was conducted in two phases.
The first phase was conducted before Aftout Es Saheli,
to characterize the water taken from the Idini well
field. This work included household surveys in
different neighborhoods and surveys of the drinking
fountain operators. These surveys were completed
with physico-chemical and bacteriological analyses
performed along the entire distribution chain.

2.1.1. Quality of the distributed water as perceived by
the households

The household surveys were organized around the
following quality indicators: water supplied to the
household, quality of the service supplied by the dis-
tribution operator, water availability, its price, and
health problems (frequent diseases linked to water,
completed by the mortality rate in the household or
neighborhood). Two surveys were conducted in two
different periods and three different Nouakchott
neighborhoods; the first was performed in 2005 in the
two neighborhoods of El Mina (poor neighborhood)
and Tevragh-Zeina (affluent neighborhood), and the
second survey was conducted in 2007 in the two poor
neighborhoods of Sebkha and El Mina.

The population sample concerned by these two
survey campaigns comprised 215 households, 75% of
which lived in the two poor neighborhoods of El Mina
and Sebkha. The population sample studied repre-
sented roughly 1% of the population of the three
neighborhoods studied. The survey questionnaires
included the following six criteria: Household/home
typology(standard of living), level of household
awareness concerning water quality and the environ-
ment, degree of accessibility to water and sanitation,
purchase price for 1 m3of water, water contamination
and diseases related to contamination or sanitation,
and the households’ priorities. The surveys were con-
ducted using the “face to face” method with repre-
sentatives of each household, and the data was
processed and the results managed using SPHINX
statistical software.

2.1.2. Detailed methods

2.1.2.1. Mapping/cartography of the drinking fountains in
Nouakchott. The mapping of the drinking fountains
(BF) and the storage basins (BS) only concerned the El

I.A. Babah et al. / Desalination and Water Treatment 57 (2016) 5932–5945 5933



Mina and Sebkha neighborhoods, since there are no
BF in Tevragh-Zeina. It was conducted using a rank-
ing based on visual quality criteria for the condition of
30 BF and basins. These 30 BF were chosen based on
their geographical, environmental, and sanitary repre-
sentativeness in the two moughataas (neighborhoods)
of El Mina and Sebkha, inhabited mainly by poor
populations.

The visual ranking (rating) comprised three funda-
mental axes (the protection zone around the structure,
the technical condition of the drinking fountain or
basin, and the sanitary safety around the drinking
fountain or basin). These axes were broken down into
25 criteria indicated below, and ranked with 50 points.
The score given to each criterion varied from 0 to 2
depending on the condition of the structure (0 for
poor condition, 1 for average condition, and 2 for
good condition).

The seven criteria related to the first axis are: exis-
tence of a protection area beyond 6 m, presence of
donkeys nearby, presence of garbage and wandering
animals, stagnant puddles of water, proximity of
cesspits, proximity of vehicle repair garages, and
proximity of unpaved roads.

The seven criteria related to the second axis are:
quality of the piping between the network and the
drinking fountain, location of the basin with respect to
the ground, water tightness of the basin, water tight-
ness of the cover and sides of the basin, quality of the
underground piping of the Société Nationale de
Distribution des Eaux (SNDE) [National Water
Distribution Company] [4], presence of a pump, and
imperviousness around the basin.

The eleven criteria related to the third axis are: use
of protective equipment by the operator at the drink-
ing fountain, use of protective equipment by the water
distribution employee, manual drawing of water,
water drawn with a pump, hose with tap at the end,
maintenance of the pump, point to attach the hose
and its tap above ground level, regular disinfection of
the basin, regular disinfection of the reserve, control
of the water quality in this reserve, and finally, control
of the water quality in the basin.

2.1.2.2. Physico-chemical and bacteriological controls of the
distributed water. The physico-chemical and bacterio-
logical analyses were performed on the worst and the
best drinking fountains (BF1 and BF2) selected with
the method described above [5].

The samples were taken from the two BF chosen,
one of which was the worst (BF1) and the other was
the best (BF2), with a total of 18 samples per fountain
(see Fig. 1, the map of sampling area in Nouakchott).

The samples were taken at all of the points along the
water distribution chain, i.e. the drinking fountain
reservoir or basin, the cart-driver’s flask/drum (metal
or plastic), the drum or the basin in the household,
and finally, the household flask/jug filled directly
from the drinking fountain.

The sampling protocol was as follows:
The physico-chemical analyses (pH, electrical con-

ductivity, temperature, static turbidity, salinity, TH,
and NO�

3 , NO�
2 , Ca

2+, Mg2+, Cl−, K+, Na+, and S02�4 )
were conducted with volumetric dosages and UV–visi-
ble spectrophotometry, in accordance with the usual
standards of the Association Française de la Normalisa-
tion (AFNOR) [French Association for Standardiza-
tion]. They were identical to those performed
previously [6]. The bacteriological analyses performed
concerned total coliforms (TC) and Escherichia coli.
These micro-organisms were identified and quantified
using the Colilert® method, which included two types
of tests: the qualitative Presence/Absence (P/A) test
and the quantitative Quanti Tray test.

2.2. Equipment and methods used after the start-up of
Aftout Es Saheli

The second phase of this research project concerned
the impacts of the start-up of the Aftout Es Saheli pro-
ject, and included expertise acquired through the study
we conducted on site in 2011 on the entire water treat-
ment and distribution chain, from its abstraction from
the Senegal River to the tap in Nouakchott. It was
accompanied by analyses performed under my
supervision by students in the Water Management
Master’s program in Nouakchott, and in collaboration
with the SNDE’s Water Analysis Laboratory (see
Fig. 1, the map of sampling area in Nouakchott).

With the Aftout Es Saheli installation in operation
today, the situation is different, since it exploits sur-
face water that therefore requires specific treatment, as
it is more vulnerable to contamination risks and
seasonal variations.

The water supply circuit of Nouakchott extracts
water from the river. This installation is shown in the
diagram in Fig. 2, and partly detailed in Figs. 3–6.

The hydraulic capacities of Aftout Es Saheli are con-
siderable in comparison with the initial uptake of Idini.

The rated production capacities for the first phase
of the Aftout Es Saheli project vary from 175,000 m3/d
of raw water, to 170,000 m3/d of pretreated water,
and 150,000 m3/d of treated water.

The second phase of the project should lead to a final
flow rate of 263,000 m3/d of raw water 255,000 m3/dof
pretreated water, and 225,000 m3/d of treated water.

5934 I.A. Babah et al. / Desalination and Water Treatment 57 (2016) 5932–5945



2.3. Hydraulic circuit information

The raw water is transferred to Béni Nadji via
two parallel pipes/conduits (diameter 1,100 mm,
length 6 km), and pressurized at the Aftout deep well
pumping plant. The pretreated water is transferred

from Béni Nadji to Nouakchott via a conduit/pipe
(diameter 1,400 mm, length 170 km). Once it arrives
at PK17 (the water treatment plant located at 17 km
from the city of Nouakchott (known as PK 17)), this
water is stored in a large safety reserve with a

Fig. 1. The map of sampling area in Nouakchott.

I.A. Babah et al. / Desalination and Water Treatment 57 (2016) 5932–5945 5935



capacity of 129,000 m3. At this point, the treatment
involves filtration followed by disinfection, and the
production capacity is forecast at 150,000 m3/din the
first phase. The capacities of the reserves have been
designed to subsequently bring this production up to
225,000 m3/d, corresponding to the needs forecasted
for 2030.

2.4. Description of the Aftout treatment chain

The purpose of the water treatment is to eliminate
undesirable or toxic materials or transform them into
harmless substances. To reach this objective, a certain
number of processes are used, involving different
techniques, from the intake to the arrival at the
Nouakchott plant, as indicated in Figs. 2–6.

(1) Intake in the river: The raw water is drawn
from the Senegal River using two pumps (flow
rate 2.1 m3/s). The water is then transported
via two1100-mm conduits along a distance of
6 km.

(2) Screening: The forecasted quantities to be
pumped at the Aftout installation are
170,000 m3/d by 2020 and 226,000 m3/d by
2030. The screening at the first treatment plant
is shown in Fig. 3.

(3) Water treatment on the Béni Nadji site: Upon
arrival, the raw water successively undergoes:
prechlorination/coagulation/flocculation/clari-
fication. Poly-electrolyte (M-6) thickening.

(4) Treatment plant at Nouakchott PK17 (17 km
from Nouakchott): The clarified water passes
through a quartz filtration system (model AQ
azur V, shown in Fig. 5). The filtered water is
finally disinfected (calcium hypochlorite)
before being transported to the city via the
Nouakchott plant.

When it arrives at the main water tower site, the
treated water is collected in the following structures in
view of its distribution:

Three semi-underground reinforced concrete reser-
voirs, each with a capacity of 5,000 m3, and a water
tower with a capacity of 1,000 m3.

The membrane filtration method was used to con-
trol the quality of the water from Aftout Es Saheli.
The measurements were read on the day after the
sampling. The sampling was performed in June 2011,
and scrupulous attention was paid to the storage
conditions.

Fig. 2. General diagrammatic description of the Aftout Es Saheli water supply. (1) Raw water; (2) Clarified water; (3)
Potable water; (4) Elevated tank 1,000 m3; (5) Water tower tank 5,000 m3; (6) Water intake and deep water pumping
station; (7) Pretreatment and pumping; (8) Booster; (9) Reserves; (10) Filters; (11) Pumping.

Fig. 3. The water intake from Aftout Es Saheli.

Fig. 4. Pretreatment site of Béni Nadji.

5936 I.A. Babah et al. / Desalination and Water Treatment 57 (2016) 5932–5945



3. Results and discussion

3.1. Results and discussions concerning the condition of the
water distributed prior to the Aftout Es Saheli project

The results of the surveys concerning the perceived
and supplied quality of the water distributed to the
households are shown in Table 1. This table shows,
via the criterion related to household typology, that
half of the population in El Mina and Sebkha lived in
precarious homes, and also that these were large fami-
lies who were poor for the most part. It should also be
indicated that the population in these underprivileged
neighborhoods was not always aware of the impact of

air quality on water and their environment and the
risks of disease that could arise if the groundwater
supplied to the city of Nouakchott was exposed to
pollution [7]. The connection rates to the distribution
and sanitation networks and the accessibility rate to
water were very low for the two poor neighborhoods
(El Mina and Sebkha). The percentages calculated for
these three criteria were respectively 22, 4, and 35%.
Our survey also revealed that 85% of the households
consumed less than 150 L/d, representing 15 L/d per
person on average. This per capita water consumption
in the El Mina and Sebkha neighborhoods was thus
roughly 10 times lower than the average European
consumption. The connection rates to the distribution
network were very low, and therefore the populations
in these neighborhoods were mainly supplied by BF
and cart-drivers.

A qualitative ranking of the condition and mainte-
nance of the BF in the different neighborhoods studied
led us to define a selection of certain BF whose water
was then precisely analyzed.

The preexisting situation required that we first
rank the BF to determine the best and worst BF in
terms of quality. The results of this study are shown
in Tables 2–4. In this drinking fountain ranking, we
see that 13 out of 30 received relatively low scores,
between 16 and 24 (below the overall ranking average
of 25). The other 17 BF follow the same trend, with
higher scores varying between 25 and 36.

We therefore chose the BF No. 2 and No. 29, since
the two extreme BF (No. 1 and No. 30,—see Table 4)
were not representative of the overall condition of the
BF in Nouakchott (absence of cart-drivers, absence of
a sufficient clientele, and even a missing tap on the
drinking fountain No.30 since it is actually a storage
basin disconnected from the network. These two BF
are located in remote areas not often visited by water
distributors.).

Of the two BF chosen, the best of the two
(Saraghoulé) is located in the Sebkha neighborhood
where most of the inhabitants have medium incomes.

The worst drinking fountain (Kebbet El Marbatt),
named after the slaughterhouse near it in the El Mina
neighborhood, is located in a slum (Kebba) whose
population is extremely poor.

The sampling data and results of the bacteriologi-
cal analyses for this first phase are summarized in
Table 5 [8]. The summary of the analyses shows that
for the two campaigns conducted in the two neighbor-
hoods on the two BF, we achieved 12 P/A results and
26 bacteriological count results (Quanti Tray), with the
use of 38 P/A vials and 26 bottles of water. The
sample results for the first part of this campaign

Fig. 5. Pulsa tube clarifier.

Fig. 6. Filters of 12 batteries.

I.A. Babah et al. / Desalination and Water Treatment 57 (2016) 5932–5945 5937